energies MBPY

Article

The Enhancement of Energy Efficiency in a
Wastewater Treatment Plant through Sustainable
Biogas Use: Case Study from Poland

Adam Maston *(0, Joanna Czarnota (7, Aleksandra Szaja 2, Joanna Szulzyk-Cieplak 3{* and
Grzegorz Lagod >*

1 Department of Environmental Engineering and Chemistry, Rzeszow University of Technology,

Powstaricow Warszawy 6, 35-959 Rzeszéw, Poland; askalucz@prz.edu.pl
Faculty of Environmental Engineering, Lublin University of Technology, Nadbystrzycka 40B, 20-618 Lublin,
Poland; a.szaja@pollub.pl
Fundamentals of Technology Faculty, Lublin University of Technology, Nadbystrzycka 38, 20-618 Lublin,
Poland; j.szulzyk-cieplak@pollub.pl
*  Correspondence: amaslon@prz.edu.pl (A.M.); g.lagod@pollub.pl (G.L.);
[...]
generates thermal energy, which may be used for technological purposes (e.g., maintaining appropriate
temperature in digesters) or hot water preparation (CHP process) [9,10,27,32,33]. However, the biogas
application depends mainly on its characteristics. It consists of 60-67% methane, 30-33% carbon
dioxide, 1-2% hydrogen, and 0-3% nitrogen (v/v). Moreover, biogas can additionally contain small
amounts of hydrogen sulfide, ammonia, and hydrocarbons [34]. Nevertheless, the detailed composition
is determined by the properties of sewage sludge and operational parameters. Depending on the
methane content in the biogas, its calorific value approximates 23.4 MJ/m3, while the removal of carbon
dioxide and other pollutants further improves this value [9].

Currently, one of the priorities in anaerobic digestion technology is the intensification of biogas
production as well as improvement of the process stability. Those might be achieved through the
application of a properly selected substrate to the sewage sludge [21,35-37]. Moreover, the utilization
of various pre-treatment methods including mechanical (ultrasonic, microwave, electro-kinetic and
high-pressure homogenization), thermal, chemical (acidic, alkali, ozonation, Fenton and Fe(II)-activated
persulfate oxidation) as well as biological approaches (enzyme application) has been reported [38-43].

However, the co-digestion of sewage sludge with other wastes is considered as the most promising
solution. It is defined as an anaerobic simultaneous degradation of two or more appropriately selected
substrates [15,36]. As compared to the previously mentioned pre-treatment methods, it is characterized
by relatively low cost of implementation. Moreover, it should be noted that in the co-digestion process,
various organic wastes are used as co-substrates. In this way, an increase in biogas production as
well as management of various groups of waste may be achieved. Importantly, this strategy involves
the untapped biogas potential of the existing digesters [44]. Therefore, the AcoD process strategy is
consistent with the principles of sustainable development [45-47].

As opposed to mono-digestion, co-digestion presents numerous advantages, such as improvement
of the biogas and methane production, amelioration digestion efficiency, as well as enhancement of
the process stability. However, a crucial element is the selection of substrates with complementary
composition to the main feedstock. These components should ensure the required nutrient balance
in feedstock [48] and improve the C/N ratio as well as dilute inhibitory or toxic compounds in the
main feedstock [35,48,49]. Additionally, wastes with high biogas potential and significant micro and
macro elements content are preferred. Sewage sludge is characterized by an unfavorable C/N ratio,
low dry matter content, as well as relatively low biogas potential [15,50,51]. Therefore, it is should be
co-digested with the substrates containing significant amounts of easily biodegradable organic matter
and characterized by high buffer capacity. The presence of various micro and macro elements, deficient
in sewage sludge, is also highly demanded. Moreover, the cost of transport and possible pre-treatment
of substrates should be considered before the implementation of this strategy.

Taking into consideration the above-mentioned facts, the most widespread is the application
of the following substrates: organic fraction of municipal solid waste (OFMSW); fat, oil, and grease
wastes (FOG); various agro-industrial by-products (e.g., fruit and vegetable waste, glycerol and
slaughterhouse wastes) [52,53]. Among the mentioned substrates, the use of wastes characterized by
significant fat content is of great interest. These by-products originate from the food industry, including
slaughterhouses, meat processing plants, and dairies, as well as facilities producing fats and oils.
Moreover, this waste can also be sourced from restaurants as well as municipal and industrial WWTPs,
in which flotates are separated [35,36,54,55]. Their widespread use in co-digestion with sewage sludge
is due to the high biogas potential (0.7 to 1 m3/kg VS), significant content of biodegradable organic
matter, and a beneficial C/N ratio [50,55,56]. However, the application of this co-substrate may cause
several operational problems related to the clogging of digesters and pipes as well as the appearance of
foam in the anaerobic reactor [57,58]. Additionally, the inhibition of long-chain fatty acids (LCFA) may
be observed in the FOG presence [56]. However, there are many successful examples of use of such
wastes in co-digestion with sewage sludge in terms of biogas and energy production [35,50,56,59,60].



Energies 2020, 13, 6056 7 of 21

Table 2 presents certain biogas properties with the operational conditions of various organic
substances characterized by significant fat content that can be co-digested with sewage sludge.
These data pertain not only to the laboratory studies but also to the full-scale implementation of
co-digestion [32,61].

Table 2. The maximum biogas production and methane content in biogas for different organic
co-substrates [60].

. Maximum Biogas Production = Methane Content Content of Substrate in
Organic Co-Substrates

(mL/g VS) in Biogas (%) the Feedstock (v/v %)
Waste meat 170.3 76 3
Soapstock 117.17 73 10
By-products after
biodiesel production 9991 72 10
Molasses 95.69 73 0.5
Waste from fat separator 88.68 70 3

3. Biogas Utilization at WWTPs in Poland

In recent years, a dynamic development and expansion of sewerage networks and municipal
WWTPs has been observed in Poland. This leads to the generation of substantial amounts of municipal
sewage sludge. According to the statistical data, 447,000 Mg TS of municipal sewage sludge was
produced in Poland in 2003, whereas in 2018, it increased to 583,000 Mg TS [62]. The principles for the
processing and final management of municipal sewage sludge are regulated both by the EU and Polish
law [63-66].

The current energy demand of WWTPs in Poland is approximately 1 TWh/year [24]. Compared
to other countries, it constitutes a relatively low value. The consumption of electricity by all WWTPs in
Europe was calculated as 27 TWh/year [67]. A constant development of the municipal infrastructure
indicates an increase in the energy consumption for WWTP in Poland, even up to 5.5 TWh/year, which
will comprise ca. 2.5-3.5% of the total country electricity demand [2].

Currently, there are almost 2500 WWTPs in Poland; however, only 140 are equipped with the
installations to conduct the anaerobic digestion of sewage sludge (Figure 3). This means that only 6%
of the WWTPs operating in Poland are capable of producing biogas. The total volume of digesters in
all WWTPs is estimated at 800,000-900,000 m>. Nevertheless, not every plant utilizes the produced
biogas for the generation of thermal and/or electrical energy. Only 112 plants are equipped with
biogas-powered generators, a single plant boasts a steam turbine, and another is equipped with a
thermoelectric generator for power generation from the exhaust gases [68]. The total output of the
power generators in Polish WWTPs amounts to 72 MW,. The production of electricity in WWTPs equals
336.5 GWh (Figure 4). In 2018, the total electricity demand in Poland amounted to 172 TWh/year [62].
On the basis of the total amount of processed sludge in the AD processes, it can be stated that the energy
potential of sewage sludge is used in less than 40% [69]. For comparison, in Croatia, approximately
30% of sewage sludge is converted into biogas through the AD process [70]. Nevertheless, there is
still a potential for the construction of anaerobic digesters in Poland. It is estimated that as many as
170 installations for biogas production may be built in the Polish WWTPs [69]. This potential can be
increased further through the application of new technologies, leading to the enhancement of the biogas
production (e.g., thermal hydrolysis). That may constitute over 1% of energy production in Poland,
which would cover the total energy demand of all the currently operated WWTPs. It is estimated that
even up to 0.5-0.7 billion Nm? of the biogas can be generated at WWTPs [68]. Comparing these data to
the natural gas production in Poland (4.6 billion Nm? in 2018) [71], it constitutes a substantial amount
of generated fuel. In turn, the total natural gas consumption in Poland amounts to 19.7 billion Nm?
(data for 2018) [72]. In addition, the biogas installations in WWTPs can act as storage power stations
due to the ease of biogas storage; in addition, its production is stable and related to the economic
activity in urbanized areas.



Energies 2020, 13, 6056 8 of 21

N
W- E
S
0 50 100 km
|

. WWTP with anaerobic digesters and energy production from biogas

O WWTP with anaerobic digesters without energy production from biogas

Figure 3. WWTPs in Poland utilizing the anaerobic digestion of sewage sludge, data from [69].

450
400

350 - — >
300 -

250 -
200 -
150 -
100 -
50 -
0 T T T T )
2014 2015 2016 2017 2018
Year

Electricity [GWh]

Figure 4. Production of electricity from biogas in WWPS in 20142018, authors’ own elaboration based
on statistical data [62].

4. Materials and Methods
4.1. Description of the Plant

4.1.1. General Characteristics of the Wastewater Treatment Plant in Ifawa

The WWTP in Hawa involves mechanical and biological treatments. It is located in the
warminsko-mazurskie voivodeship (northeast of Poland). This facility serves approximately 32.5
thousand inhabitants. It was designed for an average daily wastewater flow of 26,940 m3/d (maximum
daily flow—31,115 m®/d) and population equivalent equal to 154,117. The WWTP in Hawa was
constructed in 1991 and has been modernized several times. The mechanical part of the WWTP
includes screens, grit chambers, and grease traps as well as primary clarifiers. In turn, the biological
treatment is conducted in nitrification and denitrification chambers as well as the chambers for biological



Energies 2020, 13, 6056 9 of 21

phosphate removal. Moreover, this part includes radial secondary clarifiers. The sludge management
line comprises raw sludge pumping stations, two gravitational thickeners for the primary sludge,
a mechanical thickening station for excess sludge from secondary clarifiers (two drum thickeners)
with the output of Qy = 12 m?/h, two closed digesters with the capacity of 1885 m? each, sludge
decanter centrifuge for dewatering the digested sludge, and a solar sludge dryer. The treated effluent
is discharged to the Itawka river, which is the right-hand tributary of the Drweca river (Baltic Sea
catchment) (Figure 5).

primary grease trap,

/ lagifier+—grit cham_bers
| | S
/1 N~

" scrubber

dewaterin / e : 7 { 2 N
statu} &  secef T4 trafo  aggregate aggregate B ﬁ\
- : b, : station no. 2 no.1 A i b

‘ biogas

\\ holder

Figure 5. WWTP in Ifawa (authors” own elaboration).

The treatment plant receives municipal wastewater, which is a mixture of domestic and industrial
wastewater. The wastewater from a poultry slaughterhouse and processing plant (about 900 m3/d),
cellulose processing factory (about 250 m%/d) as well as a potato processing facility (approximately
42,000 m? over a two-month campaign) are discharged to the Itawa WWTP.

As is shown in Table 3, it was observed that the wastewater characteristics significantly differed in
2017-2019. This was caused by the seasonal discharge of industrial wastewater. Moreover, it should be
noticed that Ifawa is a tourist city. This fact may also influence significant fluctuations in the quantity
and quality of the influent wastewater.



Energies 2020, 13, 6056 10 of 21

Table 3. Characteristic of the influent wastewater in 2017-2019.

Hydraulic Load

Parameter Minimum Maximum Average SD

Total wastewater, m3/d 4886.0 8816.0 6176.0 837.0
Physicochemical Parameters

Parameter Minimum Maximum Average SD

) ) mg/L 519.5 1220.0 7524 165.4
Biochemical oxygen demand (BODs)
kg/d 2908.7 6736.0 4613.9 947.1
) mg/L 1057.0 2301.0 1559.4 320.8
Chemical oxygen demand (COD)

kg/d 6116.9 15,108.4 9595.5 20325

i mg/L 182.5 815.0 542.8 139.5

Total suspended solids (TSS)

kg/d 1119.3 5220.4 3353.9 926.4

) mg/L 68.2 128.5 101.4 14.8

Total nitrogen (TN)
kg/d 453.2 992.3 623.6 101.1
mg/L 8.9 69.3 16.0 10.0
Total phosphorous (TP)
kg/d 62.4 338.6 96.5 48.9

4.1.2. Sludge-Energy System in the WWTP

In the lawa WWTP, the anaerobic digestion process is conducted in two anaerobic digesters under
mesophilic conditions (37-39 °C) at hydraulic retention time (HRT) of 37d. The generated biogas after
scrubbing is stored in a biogas holder with the capacity of 1040 m>. It is used for the co-generation of
electrical and thermal energy. The WWTP comprises three co-generators (CHP system)—two with the
output of 253 kW of electricity and 318 kW of thermal energy (Petra 300, Elteco) as well as a single
generator producing 190 kW of electricity and 250 kW of thermal energy (Gesco), with the combined
output of 0.696 MW (electricity) and 0.881 MW (thermal energy). The produced electricity is used to
conduct the treatment processes (powering pumps, air blowers, etc.). In turn, the produced thermal
energy is used for maintaining temperature in digesters as well as for heating the social buildings.
Moreover, the surplus of thermal energy is employed for heating the floor (with the total surface area
of 2800 m?) in the solar dryer that comprises two buildings. Additionally, the heat generated by the
heat pump integrated with secondary clarifiers is used for drying sewage sludge (Figure 6).

Heat -
exchanger Secondary clrmer

Anaerobic
digester

Energy network
e ]j

A8 - J o
generators Biogas rf< ) Biogas fﬁiﬁj“h

Biogas
scrubber

Figure 6. Scheme of energy usage in the WWTP in Itawa.



Energies 2020, 13, 6056 11 of 21

4.2. Methods

The analysis of sludge and biogas-energy management was carried out on the basis of the data
obtained from a technical scale (the fawa WWTP) for the period from January 1st, 2017 to December
31st, 2019. In this study, the amount of generated sewage sludge and the produced biogas in relation
to the volume of wastewater and the load of pollutants flowing into the wastewater treatment plant
were analyzed. In order to perform this evaluation, the basic parameters pertaining to the production
of sludge, biogas, and electricity were used. The following parameters were examined: biogas yield,
VS removal, OLR and energy consumption at individual stages. The influence of the BODs load in the
influent and OLR of the digester on the amount of biogas yield from sewage sludge was examined.
Moreover, the analysis of the impact of the co-substrates on biogas in digestion process production
was performed. The facility’s energy consumption and an energy balance were also carried out in the
biogas and energy system of the wastewater treatment plant in fawa.

Statistical analyses were performed to identify the major cause and effect relationships. Univariate
linear correlations were used to simplify the analyses (Pearson’s coefficient r). A distribution-free
statistical method was used, because a normal distribution was not obtained for many of the
parameters examined.

5. Results and Discussion

In the Hlawa WWTP, anaerobic digesters are supplied by the mixture of primary and waste sludge
with the additive of co-substrates. The poultry processing wastes are used as additional components.
The amount of generated sewage sludge depends on the composition and volume of influent wastewater
as well as the adopted treatment technology [73]. Due to the significant share of industrial wastewater
(poultry, cellulose, and potato processing wastewater), the amount of sewage sludge was varied
notably. It amounted to 0.42-1.27 kg TS/m? for primary sludge (PS) and 0.19-1.08 kg TS/m? for excess
sludge (ES). In the analyzed period of 2017-2019, the mean annual amount of produced sewage sludge
amounted to 23,834 m> and 15,725 m® for PS and ES, respectively. In turn, the total amount of sludge